

Report Number: TTR/12/086/SRV2  
Page 1 of 1

Client: Applied Media

Lab. Scheme Number: 1395

Product for test: Applied Media Outdoor Floor Graphic System  
Description: 6 No. 250mm square self adhesive blue specimens  
Client ref: n/a  
Date Received: 24 March 2012  
Date tested: 09 July 2012

Test Procedure: Determination of Slip Resistance Value BS EN 13036-4 : 2011,  
using a 96 slider

Results:			
	Test Number	SRV dry	SRV wet
	1	59	45
	2	58	45
	3	60	45
	4	60	48
	5	60	46
	6	60	45
	Mean	60	46
Roughness (R <sub>2</sub> ) µm:	51		

#### Remarks:

2No tests carried out on each of three specimen stuck to a flat surface.  
Carried out in the wet at 20°C  
Carried out using a 96 slider (4S), 76mm wide, in the wet & dry state  
Roughness, measured with a Surtronic Duo Roughness Meter, is the mean of ten measurements at random locations on the sample.

#### Distribution:

Applied Media  
7 Brock Way,  
Knutton  
Newcastle under Lyme  
Staffordshire  
ST5 6AZ  
FAO Larry Walsh

Authorised By:  
Approved Signatory  
PG Shrubsole ( ) Principal Materials Engineer  
DJ Green ( ) Materials Engineer

Date: 09/07/2012